EEE’@SH"'MU@ﬁ Instruction Manual EX#kERBAE

Racing Slider KIT TPRO SHIELD | [ Parts No. 571-118-0000 ]

Applicable model &Ei:EE
SUZUKI “GSX-8S” EM1AA('23-)
Usage notes fEA LD EE

This product is intended to reduce damage of frame and engine in case of crash, but it does not completely protect them.
This product does not comply with MFJ domestic competition regulations.

Be sure to read this manual carefully before starting the installation.

Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
This manual must be retained until the product is scrapped.

AEGIE EBEFOIL—LOIVOUDFA—VBHEBMELI-ER TN, TL2ICRETHLOTEIHYEEA.
EEIROKRICEY, ARGZRETHIET, FEBRIYDT A—UDNKRELDIBZEIHYFET DT, TTHEIZEL,
AERBEMFIOERGBEERAIZERHELTOER A,

CHEARNICR T AR ERBAEE B HRAH<TEE,
AEGDROEACIRYMFICE>TELEFICOVLWTE AR E—UZOEEZEVEEA,

CORBERBAEL, AREMNUNSENSETHERICTREL TS,

Safety precautions ®£ D&

4% A= Itindicates potential hazards that may cause serious accidents.
/N WARNING B e o e e e

e Products installation must be proceeded with appropriate o HIDOEMYFFIFHLBELLER., MBEEATHAMNTOTIZEL,
qualification or knowledge. o HYMIFORRIEERGBAEFIF Y —EXT=aT LI

e Follow instructions on the instruction manual and service manual. RHOAE, BERICHE->TIZEL,

e Make sure all bolts and nuts are sufficiently tightened. o RILMOF YNNI —ERIZaTILIZRVREMLIT

e Pull over the motorcycle if abnormal noise or troubles are O FFITELTIZSLY,
detected. o ETHICEECHROEELENRELLBEIE. ELICERE

REWIHFFICELESE . ETEPLELTIZEN,
= It indicates potential hazards that may cause injury or product damages.

& CAUTION FE geaisvnsasoRmeayET.

e Cool down engine and muffler before installing or any other work

SROMYFTIE. BT IO - T5—DARBFTITo TS,

on Yoshimura genuine parts. HAEORYMFIFIE, FHRGAGM TERE TR ICRESE TIToTEELY,
e Make sure the Motorcycle is securely positioned on the sufficiently HRORYFTIE, Fo—THEEFRAL. RO TYDEIC

flat place. FABLTITTIEELY,
e Ware gloves not to get injury when installing products.

About the coloring X# FDERIZDINT

® Some parts of this product are colored with acrylic baking paint.

® The coating is extremely thin, approximately 10 to 35 microns (0.010 to 0.035 mm), so a silver aluminum background will
appear due to contact or abrasion, but this will not affect functionality.

e Film thickness varies depending on the product.

e UV rays, chemicals, detergents, heat, and other factors can cause bleaching, discoloration, fading, and cracking.

® Depending on the product, there may be areas where the paint is missing (masking parts such as screws).

® Any secular change or acrylic baking paint damage are not covered by warranty.

o AHEGD—MAHMDERITTVIILRFITEESINTVET,

o BEEIE(L10~353/A(0.010~0.035mm)FZDIEEITENEIED -6 FEACERICEIY D IILNA—DTILIHAENFET A HEE
[CEEFIHYFELEA.

o HLBIZREDEVWLHYET,

o IR, ER.KH.BLEDERICKY. R, EB. RE. EEENTEIEAHYET,

o HRATIOTEENRITTLSBR(ACHEDTRTUTEHMNDHYET,

ERISOVTIEZVYILEAT T BEDOME LB ITSNEN D, JL—L-RIADHRRITHYFELADTFHI T RIS,
About parts after falling 3zl DI HIZ DT

e Do not reuse slider once vehicle is crashed or slider get any impact on it.
There would be invisible cracks made by the impact and the slider may loose the original performance or strength.

e Replacement slider is possible to purchase through Yoshimura official distributor.

o —EEBILLICKYBEEZT-ATIMFI—FBEARAET. HHREBMLTIZEN, REILIFRALGWNMELEREDHLHIKETH
FATHE BHOETHPOBRBENELY, BEDETICE O TAREDHRENFGONGLDAREENHYET,

o RFAE—KAKDBEBRIL. IV LFHUFM02avThLEENROIETET,

/N\ WARNING =&

e In case of crash and this product touches the terrain, immediately retighten the engine mounting bolts, replace damaged parts,
inspect and retighten each bolt.

o HEEILAMBRMNEMLILIBICIE, RRICIVOUIIUTAVTRILEDRHEL., BEMRDTBERERILLD SR -HOELE
ToTLI=ELY,

Racing Slider KIT PRO SHIELD/ GSX-8S 231201 YK 1/2



Set contents & vFAE

i
|
fen

No. PartNo. sa# Description Qty. & No. PartNo. m#& Description s Qty. #

1 571-118-1010 BASE BRACKET LH 1 7 800-710-6035 CAP BOLT M10x35(Black) 2

2 571-118-1020 BASE BRACKET RH 1 8 571-000-0110 SLIDER LH 1

3 800-F12-5080 CAP BOLT M12x80 2 9 571-000-0120 SLIDER RH 1

4 800-208-5020 CAP BOLT M8x20 2 10 571-000-0301 INNER COLLAR 2

5 812-108-1616 WASHER M8 2 11 571-000-1202 PLATE 2

6 812-112-2125 WASHER M12 2 12 812-910-1816 WASHER M10(Black) 2

No.8 and 9 parts replacement can be purchased separately. No.8,9D#WIEI ML LFFH T4 avTKYEROWFEITET,

Exploded view 425

Tightening torque 23Nm
#HfTRILY 23Nm

Tightening torque 35Nm
#E{THILS 35Nm

Tightening torque 85Nm
#E{THILS 85Nm

Tightening torque 23Nm
#H{TRILY 23Nm

RH

Tightening torque 35Nm
#EfThILS 35Nm

Installation BxY {1+ 5i%

4 & CAUTION I

Jack up engine and support it safely before removing engine mounting bolt.

Work on one side of the vehicle at a time, and be sure to complete the work on one side before starting the work on the other.
s IUVURIURRILEDAR TR LDEEE, TV UNTHTLELLRNEIIC, DrvyXRETIV OV EXRAIRETITo> T ALY,
\- EEFEROFEID DTV BT HAIOEENTTLTHLRIBIDIEEEIRH TIZELY,

~

)

1.  Remove “ENGINE MOUNTING HEAD BOLT(M12)” according to the service manual.
2. Referring the exploded view, temporarily assemble BASE BRACKET LH/RH (D@ with bolts and washers @®@®. Then

tighten bolts with the specified sequence in order from @ to @.
3. Mount other parts @QMIVE(©@) and tighten bolts @ with the specified torque.

1. H—ERXIZaTIIZHRWN, DRI TATAYRRILMMI2)ZRYSNLET,

PERESEITN—RT 79D EQODOTHRMEALEY . 2 TRMEALIEEO-DDIRFETHENL I THDMFTET,
PBEHESEIC. QQOOG(@)MREE T, DERENLITRHEDHHFTET

If any failure was found, please stop installing and using, notify Yoshimura Japan

through the selling dealer. Please note that Yoshimura Japan do not take any
responsibility or liability for any damage or loss caused through using this product.

HRITEADOHHHE MY F T RUFEREHRIEL.
TIHEBT SV, @, ARAKOERICERT 5BF

—AVFERA,

BRIV LSOV IINUFE
[TDoWTIEEHIETFNEEZE

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,

Kanagawa-pref. 243-0303 Japan
)AL LD I\v

T243-0303 #%)IIIRE RERE)IHTHi$6748

BREWEDHE:

https://www.yoshimura-jp.com/contact/inquiry E

Racing Slider KIT PRO SHIELD/ GSX-8S 230914 YK 2/2



